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Dear Sir,

Dated: 29.11.2022

Sub.: Test Report - reg.

Ref.: Your email & letter dtd.17.ll.2022

We are enclosing herewith Test Report No. 22353 (Partial) dtd. 29.11.2022 pertaining to testing of your
submitted sample.

Further, you are requested to kindly fill-in and send back the Customer Feedback Form enclosed herewith.

Thanking you,

With regards,

,\ALV
Authoriz atory

As above
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Test RePort No : 22353 (Partial)
Date : 29.11.2022lssued to :

M/s. Pugmark Foods India Pvt' Ltd''
B I 1002,, ParksYde ResidencY,

Indira nagar)Nashik - 422010

Ref: Your email & letter dtd' 17 'll'2022

PART A: PARTICULARS OF SAMPLE SUBMITTED

Nature of Sarnple 
LAr\r v. u^rr. "" - -.. ,,Compostable Bag" as received fi'orl the pafty'

"Industrial Grade Packaging Material ;Sample ID - IGPM"
Grade / Variety I type I Size / Class etc' : "lnousfrlal \rrauE I 4!na

as declared bY the PaftY

;;.,.
Packed

17 .11.2022

17 .11 .2022 -29.1 1 .2022

Unsealed

Brand nante, if auY

Declared values, if anY

Code No.

Batch No. and date of manufacture

Quantity

Mode of Packing

Date of receiPt of sarnPle

Date (s) of Performance of test

Sealed ot not

Any other information

PART B: SUPPLEMBNTARY INFORMATION
Reference to samPling Procedure

SLrpplied bY the PartY

DSC Thenrograrra)

b) S upporlin g docum ents for th e tneasure t.tl et.tts

taken andiesults derived like graphs, tables'

sketches and / or pliotographs as appropriate to

test repotl, if anY ( to be attached )

Deviation fronr the test rlethods as prescrihed

relevant IS / Work instructions, if any
c)

+-q : JfdEKrElK, erTil{r-{, ei-trnqK, errl{iefl, qfr, qroniR, tq-gF, stcrd,Usiq{, E(U{, ii, t6{r({, Tsqrq,Ist-E-tE, rqrfuq{,

tfl-qK, E[fr5{, ERqr, Ew]EI, qqg{, q}fu, qttq, oqrs, {g}, g{*r-f,, tq0, tt+gt, tifr, qoqts qd fq-sq+tsr
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TEST REPORT
PARTC:TDSTRBSULTS
Sl. No Tcsts Test Method Unit Results Obtained

I Density ASTM D 792 glcc 44

2 Melt Flow lndex ( l90"Cl2.l6kg) ASTM D I238 g/l0min 5ll

J DSC Analvsis AS]-M D34t8 "C
Transition observed at

l20.g"c

4 Tensile Strength (MD) ASTM D 882 MPa 194

5 Elongation at break (MD) ASTM D 882 o//o 6s2.9

6 Tensile Strength (TD) ASTM D 882 MPa 15 0

1 Elongation at break (TD) ASTM D 882 o//o 893.6

8 Moisture Content (100"C/l hr) IJot Ar Oven rnethod % 0. r5

9 Dart lmpact Test ASTM D 1709 (Method-B) <Jb 584

l0 Ash Content ASI-M D2584 /o 30.00

PART D:
I.
II.

REMARKS _
Statement of conforrnity: NA

inion & Inli:rprclation: NA

Technical Officer(Testing)

tfin\J *L1'tl 
'1/oLn'

Dr. Manoranjan Biswal
Sr. Scientist

l. The results stated above related only to the items tested.

Il. This Test Report shall not be reproduced except in full without the written approval from CIPET:SARP-APDDRL, Bengaluru.

III. This Test report is intended for your guidance and is not valid for legal purposes or for advertisement.

IV. Any anomaly/discrepancy in this repoft should be brought to the notice of CIPET with in 30 days from the date of issue.

V. Tested Sample will be disposed-off after 90 days from the date of test.

VI. Details of test subcontracted: Nil
-----End of Report----
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DSC Analysis
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Reviewed By
Sasmita Mishra
Technical Offi cer(Testing) Sr. Scientist




